


Performance test report

Test date: 2026.03.05

Product	Combination Padlock	Size	50mm	Sampling quantity	1 pc			
Sample category: <input type="checkbox"/> Shipment test <input type="checkbox"/> Quality assurance <input checked="" type="checkbox"/> Sample(External Factory)								
NO.	Test item	Standard	Test result					Result
			1#	2#	3#	4#	5#	
1	Tensile test	$\geq 2500N$	258N					NG
2	Shackle cutting test	$\geq 18000N$	17000N					NG
3								
4	Product testing image:							
5								
6								
7								
8								
9								
10								
Final Judgment		<input type="checkbox"/> Pass <input checked="" type="checkbox"/> Fail						
Remark: Actual measurement.								


Review: Zhao Wenling

Tester: Wang Wuyu

Form No.: YFFM-QC053C

Performance test report

Test date: 2026.02.07

Product	Combination Padlock	Size	50mm	Sampling quantity	1 pc			
Sample category: <input type="checkbox"/> Shipment test <input checked="" type="checkbox"/> Quality assurance <input type="checkbox"/> Sample(In-house)								
NO.	Test item	Standard	Test result					Result
			1#	2#	3#	4#	5#	
1	Tensile test	$\geq 2500N$	2595N					OK
2	Shackle cutting test	$\geq 13500N$	15000N then Stop					OK
3								
4	Product testing image:							
5								
6								
7								
8								
9								
10								
Final Judgment		<input checked="" type="checkbox"/> Pass <input type="checkbox"/> Fail						
Remark:								

Review: Zhao Wenling

Tester: Wang Wuyu

Form No.: YFFM-QC053C